

IYU SAILCLOTH TEST REPORT

Test Report Date : Apr 18 , 2018

Item No	Colour	Thickness (mm)	Width (inch)	Weight (g/m ²)	Tearing Strength (lb)		Tearing Strength (N)		Testing Speed (mm/min)	Tensile Strength				Elongation (inch)				1%			
					Warp	Fill	Warp	Fill		Warp	Fill	45°		10lbs	25lbs	50lbs	100lbs	lb	N		
1	360P	White	0.4	57	347	4.77	9.72	21.22	43.23	200	388.64	594.72	249.00	lb	Warp (1)	0.028	0.064	0.129	0.327	60.1	267
Lot No: 18-04-046-055					4.28	9.28	19.04	41.28	1728.67		2645.31	1107.55	N	Fill (2)	0.016	0.033	0.063	0.144	108	481	
					4.75	9.46	21.13	42.08					45° (3)	0.052	0.143	0.563	2.353	27.3	122		

